ORANGE COUNTY EMERGENCY MEDICAL SERVICES #: 1-20

PREHOSPITAL ALS STANDING ORDERS Page: 10f5
Org Date: 7/20
PEDIATRIC MEDICATION VOLUME DOSE BY WEIGHT Revised: 9/28/2022

Defibrillation (2-4)/kg) 8-16 joules ; rmal Vital Signs

Cardinversion™® (11/Ke) 4 joules - _HR: 100180 spiationg 30060 SERS>60mmilg
Medication Route Dose Medication Houle Dose
Goncentiation Concentration
**adenosine {1* dose)} Glucagan

3mg/mL Rapid IV 0.4mg 1mg/mtL M 0.5mg 0.5mL
**pdenosine (2™ dose) . 0.3mL **Hydroxocobalamin 280 mg 11 mL
3mg/mL Rapid IV 0.8 mg BHO 25mg/ml v Over 15 min BHO
Albuterol Lidocaine 2%
2.5mg/3mL Neb 2.5mg 3mL 100mg/5mL 10 2mg 0.15mL
Amiodarone {VF/pulseless VT) | Lidocaine 2% (Cardiac arrest)
Somg/mt \V/{le} 20 mg 0.4mL 100ma/SmL \le} 4Amg 0.2mL
*“*Amiodarone {VT w/ pulse) 20 mg 0.4mL Midazolam (Seizure 1% line)
50mg/mL Y Over 10 min BHO Smg/ml M 0.8 mg C16/mE
Atropine (Bradycardia) Midazolam (Seizure)
1mg/mL /10 0.1mg 0.1mL Smg/mL IV/IO/IN 0.4mg 0.1mL
2 Atropine (Bradycardia) **Midazolam (Cardioversion} 0.1mL Z
m 0.1mg/mL /10 0.1mg imL Sma/mL IN/IV/IM 0.4mg o m
Atropine (Organophosphate) **Morphine v 0.1mL
O Img/mi v 0.1 mg 0amL | 4mg/mtL carpuject 0.4 mg BHO <2yrs
m Atropine (Organophosphate) **Morphine v 0.4 mL
; 0.1mg/mi 3/ 0.1 mg Ay 10mg/10mL carpuject 04 mg BHO <2yrs 09)
Atropine (Organophosphate) | **Morphine 0.05 mL O
1mg/mlL M 0.4 mg 0.4mL 10mg/mL M 0.4mg BHO <2yrs m
Lu Dextrose 10% Naloxone
Z 100 mg/mL v 20mL l 0.8mg/2mL IN/IV/IM 0.4mg imil Z
Diphenhydramine Naloxone
S0ma/mL W/I10/IM 4mg 0.1mL 1mg/mt IN/IV/IM 0.4mg 0.4 mL
Epinephrine (Anaphylaxis) Naloxone
1ma/ml (1:1000) M 0.04 mg 0.04 mL 4mg/0.1mL IN Single spray
Normal Saline
0.99% Nacl /10 80 mL
Epinephrine (Anaphylaxis) Normai Saline
0.1mg/mL /10 0.04 mg 0.4mL 0.9% Naci Neb 3mL
{1:10,000)
Epinephrine (Cardiac arrest) Ondansetron
0.1mg/mi w/Ilo 0.04mg 0.4mL 4mg oDT N/A
{1:10,000)
**Fentanyl 0.2mL Sodium Bicarbonate
Someg/mL IN/IV/iM 8 mcg BHO <2 yrs 1mEa/mL /10 4 mEq amL
{ e 1:1 dilution with NS
**Base Hospital Order All millititers rounded
Defibrillation (2-4 J/kg) 12-24 joules Normal Vital Signs
Cardioversion** (1 J/kg) 6 jouies HR: 100-160  Respirations: 25-30  38P: >70mmHg
Viedication Medication i
_Concentration Route l Dose | mls | ropeentration Route | Dose mLs
**adenosine {1* dose) . 0.2mL Glucagon
3ma/mi Rapid iV 0.6 mg BHO 1mg/mL M 0.5 mg 0.5 mL
**adenosine (2" dose) . 0.4 mL **Hydroxacobalamin 420 mg 17 mL
3mg/mi Rapid IV 1.2 mg BHO 25mg/mt phd Over 15 min BHO
Albuterol Lidocaine 2%
2.5ma/3mL Neb S5mg 6 mL ioomg/SmL (o] 3mg 0.15 mL
Amiodarone {VF/pulseless VT) Lidocalne 2% (Cardiac arrest)
50mg/mt Iv/10 30mg 0.6 mL 100mg/5mL /o 6mg 0.3mL
**Amiodarone (VT w/ pulse) 30 mg 0.6 mL Midazalam (Seizure 1* line)
50mg/mt 7 Over 10 min. BHO Smg/mi. 1 12mg G-25m L
Atropine (Bradycardia} Midazaolam (Seizure)
(V5] img/mL v/io 0l4mg  0.14mL SmaymL V/IO/IN  0.6mg 0.1 mL W
I | Atropine (Bradycardia) **Midazolam {Cardioversion) 0.1 mL '_
oo A /10 0.14mg  LamL gy INIVAIM  0.6mg S g (o))}
p E Atropine (Organophosphate) **Morphine v 0.15mL 1
Img/ml N 0.14 mg 0.14 mL 4mg/mi carpuject 0.6mg BHO <2yrs o \]
I “~ Atropine (Organophosphate) **Morphine v 0.6 mL
[ | o 0.1mg/mL v 0.14 mg L4mlL 10mg/10mL carpuject 0.6 mg BHO <2yrs sy z
) % H
m E Atropine (Organophosphate) i 0.6 mg 0.6 mL Morphine i 0.6 mg 0.05 mL 5 m
1mg/mL 10mg/mi BHO <2yrs I
RAGH| Doxvose 10% v 30mL Naloeore INIV/IM 0.6 1smL (7,
100 mg/mL 0.8mg/2mi. -6 mg i
Diphenhydramine Naloxone 3
SOma/mL IV/10/1M 6mg 0.1 mL 1mg/mL IN/IV/IM 0.6mg 0.6 mL
Epinephrine (Anaphylaxis) Naloxone -
1mag/ml (1:1000) M 0.06 mg 0.06 mt amg/o.1mL IN Single spray
Normal Saline
0.9% Nac! v/1o 120 mt
Epinephrine (Anaphylaxis} Normal Saline
0.2mg/mL. (1:20,000) /10 0.06 mg 0.6 mL 0.9% Nacl Neb 3mL
Epinephrine (Cardiac arrest) Ondansetron
0.3ma/m (1:10,000) v 0.06 mg 0.6 mL amg oDT N/A
**Fentanyl 0.25 mL | Sodium Bicarbonate
Somcg/mL INAIV/IM 12 meg BHO <2yrs 1mEg/mL /10 6 mEq 6mL
1:1 dilution with NS
**Base Hospital Order All milliliters rounded

Approved: Review Dates: 7/21; 9/22

J Initial Release Date: 10/12/2022
Final Implementation Date: 04/01/2023

OCEMS copyright 2022



ORANGE COUNTY EMERGENCY MEDICAL SERVICES #: 1-20

PREHOSPITAL ALS STANDING ORDERS Page: 20f5
Org Date: 7120

PEDIATRIC MEDICATION VOLUME DOSE BY WEIGHT Revised: 9/28/2022

Normal Vital Signs
Respirations:20-40

Defibrillation (2-4 J/kg)
Cardioversion** (1 J/kg)
Medication
Concentration

16-32 joules
8joules HR: 100-160

Medication
Concentration

SBP: >70mmHg

Route Dose mts Route Dose

**Hydrowxocobalamin
Z5mg/mL

05 mtL
BHO

560 mg

Qver 15 min

**adenosine (2™ dose)

3mg/m Rapid IV

1.6 mg

Lidocaine 2% (Cardiac arrest)
100mg/SmL

“""““";ﬂf" :1’“’“‘ Lel Iv/10 40 mg 0.8mL /10 8mg

Midazolam (Seizure)
Smg/mL

Atropine (Bradycardia)
1mg/mL /0 0.16 mg 0.16 mL IV/IO/IN  0.8mg

**Morphine
4mg/mL

v
carpuject

Atropine (Organophosphate)

Img/ml 0.8 mg

0.16 mg

(Organoph
1mg/mL

**Morphine
10mg/mL

0.08 mL
BHO <2yrs

0.8 mL 0.8 mg

6 MONTHS
SHINOW 9

Naloxone
Img/mL

Diphenhydramine
50mg/mL

IV/10/IM 8mg 0.15mi IN/IV/IM 0.8 mg

Normal Saline
0.9% Nacl

Ondansetron

Epinephrine (Cardiac arrest)
0.1mg/mL (1:10,000)

**Base Hospital Order

/1o 0.08 mg

0.BmL

4mg

All milliiters rounded

Defibrillation {2-4 J/kg)
Cardioversion** {1 J/kg)
Medication
Concentration
enasine {3 I

L

**Adenasine (2™ dse)
3mg/mL
lbuterol

L

20-40 joules
10 joules

Route Dose

v o oimg

Rapid IV

~ Neb B N

et

mLs

Concentration

Normal Vital Signs
HR: 90-140  Respirations: 24-40

Medication

SBP: >80mmHg

Route Dose

**Hydroxocobalamin

| Lidocaine 2% =

3=

28 mL

25mg/mL BHO

a/5ml oy

Amiodarone {VF/pulseless VT)
Dmg/mL

Atropine (Bradycardia)
img/mL

Diphenhydramine
50mg/mL

Epinephrine (Cardiac arrest)
0.1mg/mL w/o 0.1mg 1mL
(1:10,000)

**Base Hostal Order

W0

Lidocaine 2% (Cardiac arrest)

100mg/5mL SSmL

**Morphine
4mg/mL

**Morphine
10mg/mL

Naloxone
1mg/mL IN/IV/IM img 1miL
o T —— ; |

Normal Saline
0.9% Nacl

Review Dates: 7/21; 9/22

Initial Release Date: 10/12/2022

Final Implementation Date: 04/01/2023
OCEMS copyright 2022



PREHOSPITAL ALS STANDING ORDERS Page: 3ofb
Org Date: 7/20
PEDIATRIC MEDICATION VOLUME DOSE BY WEIGHT Revised: 9/28/2022
Defibrillation (2-4 J/kg) 24-48 joules Normal Vital Signs
Cardioversion** (1 J/kg) 15 joules HR:90-140 Respirations:20-30  SBP: >80mmHg
Medication Medication [ I |
Concentration ‘ Route J _ Dose mls | Concentration Route Dose mLs
**adenosine (1* dose) . 0.4 mL Glucagon
3mg/mL Rapid IV 1.2mg s 1ma/mt M 0.5mg 0.5 mL
**Adenosine (2™ dose) . 0.8mL **Hydroxacobalamin 840 mg 34 mL
3mg/mL Rapid [V 2.4 mg BHO 25mg/mlL v Over 15 min BHO
Albuterol e, Neb 5me 6mL Lidocaine Z;f}Umg/smL 10 6 mg 03 mL
P e leal . . .
.....;o(’\nlz;;nl. vT) /1o 70 mg 14mL Lidocaine 21/2 g(:;;: Larrest)
**Amiodarone (VT w/ pulse) 70 mg 1.4mL Midazolam {Selzure 1% line)
50mg/mtL 17 Over 10 min. BHO Smg/mL i 24 mg 0.5mL
Atropine (i';';‘}:zma) /10 0.24 mg 0.24mlL M'dam'a'"s(:;'/’;'f) IV/10/IN 12mg 0.25mlL
7 " p— I . "
g & Atropine (Igi;t’i:;;::a) /1o 0.24mg 2.4mL B zn;g/:::f'we'sw") IN/IV/IM 1.2 mg 0'::;"'“ N s
. . '
i **Morph -
o G creCmmemn oy oame oam | MO -
(o | - 4
Morphi
NI > S (%Tirg?n:‘f sphatel 1 0.24 mg Z:4mC o n.‘leOmg/IDmL car;\:je:t 12mg B:: <r2n)l:rs w z
i o~ Atropine (Organophosphate) - 1.2mg 12 mL **Morphine y ™M 12me 0.12 mL w m
1mg/miL . " 10mg/mlL - BHO <2 yrs
DeXtrose 1%‘0 —— W s0mL WeliTn - IN/IV/IM 0.8 mg 2mL
Diphe"hyd;xi;/em . v/10/1M 12 mg p2smL | Nalexone 1mefmt IN/IV/IM 1mg imL
Epinephrine {Anaphylaxis) 12 mL Naloxone N sinetl
1mag/mL {1:1000) M 0.12 mg 0.12m amg/0.1mL ingle spray
Normal Saline
0.9% Nacl v/io 240 mL
Epinephrine {Anaphylaxis) L Normal Saline Neb ImL
0.1mg/ml. (1:10,000) Rao 0:12mg 2w 0.9% Nacl © m
Eplnephrmz g(;:;d/::lc- i(’;r:;t()JOO} /10 0.12mg 1.2mL Ondansetrzl:ng ooT N/A
**Fentanyl 0.5 mL Sodium Bicarbonate
Samcg/mL IN/IV/IM 24 meg et 1mEq/miL Iv/10 12 mEq 12 mL
**Base Haspital Order _— - All milliliters_ralin_de_q
| Defibrillation (2-4 J/kg) 30-60 joules Normal Vital Signs
Cardioversion** (1 J/kg) 15 joules __HR:80-130  Respirations: 20-30  SBP: >85mmHg
Medication Medication
Concentration Route Dose mLs Concentration Route Dose mLs
**Adenosine (1'* dose) N 0.5 mL Glucagon
3ma/ml Rapid IV 1.5mg BHO 1mg/mL M 0.5mg 0.5 mL
**Adenosine (2™ dose) . imL **Hydroxocabalamin 1050 mg 42 mL
3mg/mL Rapid IV 3 TE BHO 1 25mg/ml v Guer 15 min BHO
L 2. 5ma/Bmt Neb 5mg 6mL Lidocaine szmmg JsmL 10 75mg  O4mi
Amiodaronseo(;z:l’.lseless vT) /10 75 mg 15mL Lidocaine 2;}6 og,::;/’?,: Larrest) /10 15mg 0.8 mlL
**Amiodarone (VT w/ pulse) ) 75 mg 1.5 mL Midazolam (Seizure 1* line)
50mg/mL v Over 10 min. BHO Smg/miL . 3mg 0.6mL
Atropine (Bl";dg‘}:l'_dia) /10 0.3mg 03mL M'damlams(,‘:’;';:f ) IV/10/IN 15mg  0.3mL
m N T} e § 3 w
w m Atrapine (Bl;-aldrz;::za) /10 03mg 3mL Mldazolzr?n L(/Z’ar:zhwersmn) IN/IV/IM 1.5mg o.:H.:;L 1 H
< Atropine (gﬁ:;:nh“phate) v 0.3 mg 03mL | Morphine ama/mL car;\:}m 15mg  04mL : 1
aol >-|-|-| Atropine (%Tiryrzfsphate) v 0.3 mg 3mL | Morphine ©omaf10m o ;\:jw 15mg L5 mL m ml
1 T — - e >
LN J | Atropine Qﬁ:;;tmsnhate) ™M 1.5mg 15mL | Morphine 10mg/mL M 15mg  0.15mL ~
I . z
€ ' Dextrose 10% | Naloxone G ,
0.8
m 0.1ma/mt. v 75 mL ]I L 0.8mg/am1 IN/IV/IM mg 2miL m
Diphenhydramine Naloxone
50mg/mL V/10/IM 15mg 0.3mL ! 1ma/mi IN/IV/IM 1mg lmL_
E"‘“e""'i“; (‘;;::Lhy;al’g?a) ™ 0.15 mg 0a15mL | Nalexone amg/0.1mL N Single spray
m . o
Normal Saline
i B 0.9% Nacl IV/10 250 :nL
Epinephrine {Anaphylaxis) Normal Saline
0.1mg/mL /10 0.15 mg 1.5mlL 0.9% NaCl Neb 3mlL
(1:10,000) -
Epinephrine (Cardiac arrest) Ondansetron a
0.1mg/mL v/10 0.15 mg 15mL 4mg opT Agez:':fm
{1:10,000)
Fentanyl Sodium Bicarbonate
50meg/mL IN/IV/IM 30 meg 0.6 mL 1mEq/mt v/10 15 mEq 15 mL
| **Base Hospital Order All milliliters rounded

Approved: Z ’g

Review Dates: 7/21; 9/22

Initial Release Date: 10/12/2022
Final Implementation Date: 04/01/2023
OCEMS copyright 2022




ORANGE COUNTY EMERGENCY MEDICAL SERVICES
PREHOSPITAL ALS STANDING ORDERS

PEDIATRIC MEDICATION VOLUME DOSE BY WEIGHT

19-23 KG
5-6 YEARS

Defibrillation (2-4 J/kg)
Cardioversion** (1 J/kg)
Medication
Concentration
**Adenosine (1* dose)
3mg/mL
**Adenasine (2™ dose)
3mg/mL
Albuterol
2.5mg/3mL
Amlodarone {VF/pulseless VT)
50mg/mL
**Amiodarone (VT w/ pulse)
50mg/mL
Atropine (Bradycardia)
Img/miL
Atropine (Bradycardia)
0.1mg/miL
Atropine (Organophosphate)
Img/mL
Atropine (Organophosphate)
0.1mg/mlL
Atropine (Organophosphate}
Img/mL
Dextrose 10%
100 mg/mL
Diphenhydramine
50mg/mL
Epinephrine {Anaphylaxis)
Img/mL (1:1000)

40-80 joules
20 joules

Route Dose

Rapid IV 2 mg

Rapid IV 4 mg

Neb 5mg

w/lo 100 mg

100 mg

QOver 10 min.

v

/10 0.4mg

/10 0.4mg

0.4 mg
0.4 mg
2mg
100 mL
V/I0/IM 20 mg

M 0.2mg

Epinephrine {Anaphylaxis)
0.1mg/mL (1:10,000)
Epinephrine (Cardiac arrest)
0.1mg/ml {1:10,000)
Fentanyl
50meg/mL

Iv/io

w/io

IN/IV/IM

0.4 mL

0.2mL

#: 1-20
Page: 40f5
Org Date: 7/20
Revised: 9/28/2022

Normal Vital Signs

HR: 70-120
Medication
Concentration
Glucagon

1mg/mL
**Hydroxocobalamin

25mg/mL
Lidocaine 2%

100mg/5mL
Lidocaine 2% (Cardiac arrest)

100mg/5mL
Midazolam {Seizure 1* line)

Smg/mL
Midazolam (Seizure)

5mg/mL
**Midazolam (Cardioversion)

5mg/mL
Morphine

4mg/mL
Morphine

10mg/10mt
Morphine

10mg/mL
Naloxone

0.8mg/2mL
Naloxone

Img/mL
Naloxone

4mg/0.1mlL
Normal Saline

0.9% NacCi
Normal Saline

0.9% NaCi
Ondansetron

4mg
Sodium Bicarbonate

ImEqg/mi

Respirations: 15-30

Neb

QDT

Route

IvV/I0

IV/10/IN

IN/IV/IM

carpuject

carpuject

IN/IV/IM

IN/IV/IM

w/io

SBP: >85mmHg

Dose

0.5 mg 0.5mL

56 mL
BHO

1400 mg

Over 15 min

10 10 mg 0.5mL

20mg ImL

M 4 mg 0.8mL

2mg 0.4mL

0.4 mL

2meg BHO
v

2mg 0.5 mL

v

2mg 2mL

O) €¢-61

M 2mg 0.2mL

SUV3IA 9-S

0.8 mg 2mL

1mg 1mlL
IN Single spray
250 mL
3mt

4mg

20 mEq

**Base Hospital Order

All milliliters rounded

**Adenosine (1 dose)
3mg/mL

**Adenasing (2™ dose)
3mg/miL

Albuterol

2.5mg/3mL
one {VF/pulsel
50mg/mL

**Amiodarone (VT w/ pulse)
50mg/mL

Atropine {Bradycardia}
Img/mL

Atropine {Bradycardia)}
0.1mg/mlL

Atropine {Organophosphate)
1img/mL

Atropine {Organophosphate)
0.1mg/mL

Atropine (Organophosphate)
Img/mL

Dextrose 10%
100 mg/mL

Diphenhydramine
50mg/mL

Epinephrine {Anaphylaxis}
1mg/mlL (1:1000)

Rapid tv 2.5mg

Rapid vV 5mg

Neb 5 mg

Amiod vT)

/10 125 mg

125 mg

Over 10 min.

v
0.5 mg
0.5 mg
0.5mg
0.5 mg

2mg

V/1I0/IM

iM

Epinephrine (Anaphylaxis}
0.1mg/mL
(1:10,000}
Epinephrine (Cardiac arrest)
0.1mg/mlL
(1:10,000)
Fentanyl
50mecg/mL

/10 0.25 mg

\7]le] 0.25mg

IN/IV/IM 50 meg

Glucagon

Img/mL
**Hydroxocobalamin

25mg/mL
Lidocaine 2%

100mg/5mL
Lidocaine 2% (Cardiac arrest)

100mg/5mi
Midazolam (Seizure 1% line})

Smg/mL
Midazofam (Seizure)

Smg/miL
**Midazolam (Cardioversion)

Smg/mL
Morphine

4mg/mL
Morphine

10mg/10miL
Morphine

10mg/mlL
Naloxone

0.8mg/2mL
Naloxone

1mg/miL
Naloxone

4mg/0.1mL
Normal Saline

0.9% NaCl
Normal Saline

0.9% NaCl

car)

car,

Ondansetron
4mg

Sodium Bicarbonate
ImEq/mL

V/10/IN

IN/IV/IM

IN/IV/IM

IN/IV/IM

oDT

/0

0.5 mg

1820 mg

Qver 15 min

13 mg
25mg
Smg

2.5mg 0.5 mL

25m 0.5mL
- Mg BHO
v
puject
v
puject

2.5mg 0.65 mL

2.5mg 25mL

M 2.5mg 0.25mL

0.8 mg 2mlL
1mg 1mL
IN Single spray

250 mL

3mL

amg

25 mEq

| **Base Hospital Order

All milliliters rounded

Approved:

(ISR 1O

Init
Final Imp

Review Dates: 7/21; 9/22

ial Release Date: 10/12/2022
lementation Date: 04/01/2023
OCEMS copyright 2022



ORANGE COUNTY EMERGENCY MEDICAL SERVICES
PREHOSPITAL ALS STANDING ORDERS

PEDIATRIC MEDICATION VOLUME DOSE BY WEIGHT

9-12 YEARS

Defibrillation (2-4 j/kg)
Cardioversion** (1 J/kg)
Medication
Concentration
**Adenosine (1* dose)
3mg/mL
**Adenosine (2" dose)
3mg/mL
Albuterol
2.5mg/3mL
Amiodarone (VF/pulseless VT)
50mg/mL
**Amiodarone (VT w/ pulse)
50mg/mL
Atropine {Bradycardia)
img/mL
Atropine {Bradycardia)
0.1mg/m
Atrapine (Or hosphate)
1mg/mL
Atrapine {Organophasphate)
0.1mg/mL
Atropine {Organophosphate)
Img/mL
Dextrose 10%
100 mg/mL
Diphenhydramine
50mg/mL
Epinephrine {Anaphylaxis)
1mg/mL (1:1000

Epinephrine {anaphylaxis)
0.1mg/ml (1:10,000)
Epinephrine (Cardiac arrest)
0.1mg/mL (1:10,000)
Fentanyl
50mecg/mL

70-140 joules
30 joules

Route

Rapid IV

Rapid IV
Neb
/10

v

V/1I0/IM

1M

/1o

/10

INfIV/IM

Dose
3.5mg
7mg
5mg

175 mg

150 mg

Over 10 min.

0.7mg
0.7 mg
0.7mg
0.7mg
2mg
175 mL
35 mg 0.7 mL

0.35mg 0.35mL

0.3mg

0.35 mg

50 mcg

Normal Vital Sighs

HR: 60-100
Medication
Concentration
Glucagon

1mg/mi
**Hydroxocobalamin

25mg/mL
Lidocaine 2%

100mg/smL
Lidocaine 2% (Cardiac arrest}

100mg/5mL
Midazolam (Seizure 1% line)

Smg/mL
Midazolam (Seizure)

Smg/mL
**Midazolam (Cardioversion}

Smg/mL
Morphine

4mg/mi
Morphine

10mg/10mL
Morphine

10mg/mL
Naloxone

a.8mg/2mlL
Naloxane

1mg/mL
Naloxone

4mg/0.1mL
Normal Saline

0.9% Nacl
Normal Saline

0.9% Nac/
Ondansetron

4mg
Sodium Bicarbonate

ImEg/mL

Respirations: 15-20

SBP:

Route

IV/IO/IN

IN/IV/IM

v
carpuject

w
carpuject

M
IN/IV/IM
IN/IV/IM

IN

[37{(e]
Neb

ooT

/10

#: 1-20
Page: 50of5
Org Date: 7/20
Revised: 9/28/2022

>90mmHg

Dose

0.5mg

2380 mg

Over 15 min

17 mg
35mg
7mg
35mg
3.5mg
3.5mg
3.5mg
3.5mg
0.8 mg

1mg

0.5 mL

95 mL
BHO

0.85 mL

1.8mL

14mL

0.7 mL

0.7 mL
BHO

0.85 mL

3.5mL

0.35 mL

SHV3IA C1-6

2miL

imL

Single spray

250 mL

3mL

4mg

35 mEq

**Base Hospital Order

All milliliters rounded

Defibrillation (2-4 J/kg)

Cardioversion** (1 J/kg)

Medication
Concentration

37-49 KG (too tall for Broselow)
13-14 YEARS

**adenosine (1 dose)

3mg/mL
**Adenosine (2™ dose)
3mg/mL
Albuterol
2.5mg/3mL
Amiodarone (VF/pulseless VT)
50mg/mL
**Amiodarone {VT w/ pulse)
50mg/mL
Atropine (Bradycardia)
Img/mL
Atropine (Bradycardia)
0.1mg/mlL
pine (Organophosphate)
1mg/mL
pine (Organophosphate)
0.1mg/mL
pine (Organophosphate)
Img/mt
Dextrose 10%
0.1mg/mL
Diphenhydramine
50mg/mL

Epinephrine (Anaphylaxis)
2mg/mL (1:1000)

Epinephrine (Anaphylaxis)
0.1mg/ml {1:10,000)
Epinephrine (Cardiac arrest)
0.1mg/mLl (1:10,000}
Fentanyl
50meg/mL

**Base Hospital Order

80-160 joules

40 joules
Route Dose mls
. 1.5mL
Rapid IV 4.5mg e
. 3mL
Rapid IV 9mg e
Neb Smg 6 mL
/10 225 mg 4.5 mL
W 150 mg 3mL
Over 10 min BHO
/10 0.9 mg 0.9 mL
\7]le] 0.9mg 9mL
v 0.9mg 0.9 mL
v 0.9 mg 9mL
iM 2mg 2mL
v 225 mL
IV/10/IM 45 mg 0.9mL
M 0.45mg 0.45 mL
V)10 03mg 3mL
/10 0.45mg 4.5mL
IN/IV/IM 50 meg imL

Normal Vital Signs

HR: 60-100  Respirations: 15-20  SBP:
Medication Rout
Concentration ol
Glucagon

Img/mL i
**Hydroxocobalamin W
25mg/mL
Lidocaine 2% 10
100mg/5mL
Lidocaine 2% (Cardiac arrest}
100mg/5mL /o
Midazolam {Seizure 1% line) o
Smg/mL
Midazolam (Seizure)
SmafmL IV/I0/IN
**Midazolam (Cardioversion} IN/IV/IM
Smg/mlL
Morphine [\
4mg/mL carpuject
Morphine v
10mg/10mL carpuject
Morphine ™M
10mg/miL
Naloxone
0.8ma/2mL IN/IV/IM
Naloxone
1mag/mL IN/IV/IM
Naloxone IN
4mg/0.1mL
Normal Saline
0.9% Nacl w/io
Normal Saline
0.9% Nacl Neb
Ondansetron oDT
4mg
Sodium Bicarbonate
Imeg/mL /10

>90mmHg

Dose w
0.5mg 0.5mL Tl
3,150 126 mL
mms:f% BHO -b
20 mg imlL m
45 mg 23mL Gz’
amg 18mL
= =+
45mg  o9mL [¥N] o
0.9 mL :
4.5mg ;sHo E o
e~
4mg imL
< Qi
45mg 4.5 mL m —
=h
4.5mg 0.45mL > o
0.8mg 2mL a =
(0 0)
1mg imL "
Single spray 8
250mL r_D_
3mL o
4mg ~,
45 mEq 45 mL

All milliliters rounded

Approved:

Cod S 0,

Review Dates: 7/21; 9/22
Initial Release Date: 10/12/2022
Final Implementation Date: 04/01/2023
OCEMS copyright 2022



